IRIEE RS 352520-1 B #i:
i~z = S461VHY-T EFEES . (HINEESRE )
HEBIR - EFFEFAHG g F:

F5 YEHS TR JELARR e
Part No Material Code Description in Chinese Description In English qty
1 20340060000 BALR IR AL foam pipe 1
2 70540083000 ERYIE KT stop lever 1
3 70550073000 EAY HERTF Self-propelled Lever 1
4 70500550130 EAR FHF GiFERFR4E0 upper handrail 1
5 70230090000 DRk B 4 Rope Guide 1
6 60130020000 5 MR RE M6/8. 8% Cap nut 1
7 70050120000 12k ] 52 P Brake Cable Assy plate 1
8 60060590000 IS SRS TH IR FS M6X30 Bolt 2
9 60150080000 L1704 JE e B g RE M6/8. 82K Self-locking nut 2
10 20030030130 T4 Plastic stopper 1
11 70810050000 YK L2k B-04 brake cable 1
12 70780080000 H 7 hi 2k P-03 selfpropelled cable 1
13 20580020000 KA R quick fix knob 2
14 60250080000 PR ©6X20 Pin 2
15 70220020000 PWFFAT Quick Fix Handle 2
16 20030020000 TR lock for fast fix handle 2
17 60190140000 FHRE ¢ 8. 4X¢ 16X1. 6 flat washer 4
18 20720010000 SN N lock nut 2
19 60140080000 TR MUERE M8 Hexagon nut 4
20 70520210130 G T LT lower handrail 1
21 20240010000 EEE fastener 1
22 60060420000 LA AR S0N I FEM8X 16 Hexagon head bolts 2
23 60040090000 ﬁﬂﬁ%ﬁéﬁﬂ%ﬁ M8X30/8 82& Hall round ][le;i? Squdare INneck 2
24 60150020000 LT JE g PR RE M8/8. 82% Hex lock nut 2




[ 25 | 20040050000 = B Jfe4B triangle knob [ 2 |




IRIEE RS 352520-2 B #:
i~z = S461VHY-T EFRES . (HIEEBRE )
HERTR : KohiEEAHE g 3

55 YKL T AR FELAAFR s
Part No Material Code Description in Chinese Description In English qty
1 (R
1 70740651000 846%%%?;%%)(?;/}?% deck welding assy. 1
2 60370020000 0%IPE ¢ 11.2X¢2.65 ”0” ring 1
3 20460010000 WK inlet 1
4 60160010000 IR S KIERE M12X1. 25 Pipe connector nut 1
5 20590020000 P2k bk cable stopper 1
6 70070290000 FE left handle bracket 1
7 70070300000 A left handle bracket 1
8 60060930000 LT 2RSS Mg Fe M8X14 Hexagon head bolts 4
9 60150020000 IREVEY AL S Hex lock nut 6
10 70250110000 RS AL (RRIN %) height adjustment board 1
KA 3L A #ihEFe (EFR) M8| Half round head square neck
11 60040020000 X15/8. 8% bolts 2
12 70290050000 Ja IR R AR -4 rear drive right bracket 1
13 70290070000 Jii IR T W=7 rear drive left bracket 1
14 60170400000 Jr?if;a/xﬁ /ﬁﬁggﬂ Hex tapping screws 6
15 60410080000 EOX AR Pull Spring for Pull Rod 1
16 70180270000 WRAIIR 258 B AT Height Adjustment Pull Rod 1
17 60300030000 RIUTF IR 1. 5X25 R type pin 2
18 60060660000 7N AR A TR AR M6X12 Bolt 2
19 60150080000 1188 b B 4ERE M6/8. 8% Self-locking nut 2
20 20160120000 WHELIE (RRIIRES) mulching plug 1
21 19960120000 TATS RAHL (AT S 5 petrol engine 1

) INRTT, EE, M S3%h




22 70060060000 M HE =7 42 Bracket plate for defelctor 1
23 20120080000 MHEE &5 mulching board 1
24 20110100000 MHES AR side discharge cover 1
25 70030060000 OHE7 75 %l Mulch Shaft 1
26 60390070000 M 5o 555 mulch board spring 1







IRIEE RS 352520-3 B #i:
Fmis S461VHY-T EFEES . (HINEAESRE )
HERIR - ISy 34z ks g F:

Eiael YkHs TR e &R B

Part No Material Code Description in Chinese Description In English qty
1 70840170000 TR MR S BT K 2 Bl front drive assy. 1
2 20880100000 BRI 75~ F6 1 S iR wheel assy. 2
3 60010110000 AR wheel punch bearing 4
4 60150090000 < m VS T IR B S Self-locking nut 2
5 20620030000 BRI T R B outer cover of hub 2
6 20610080000 TR RN inner cover of hub 2




IRIEE RS 352520-4 B #:
FmiEs S461VHY-T EFES . (HINEERE )
HEAR BB ERAH g X

5 kLS TR JELA R =
Part No Material Code Description in Chinese Description In English qty
X 70850541000 IR e e I IR e B rear drive assy. 1
20270010000 TR height adjustment ball 1

2l 70860260000] 7. 086E+10 S461VHE ZE #s & (E D |selfpropelled assy. 1

3 70600110000 WA G EHE bush 2
4 60020010000 RIAER K 6001RS bearing 2

10~ NS

5 60200090000 gffx'jlﬂgfgx 1)# Gasket 2
6 20610030000 L0 A B N 5 inner cover of hub 2
7 60240060000 S SRPERE D12 spring washer 6
8 21070040000 PECE A selfpropelled ratchet washer 4
9 60370020000 OMIpE ¢ 11.2X¢2.65 ”0” ring 2
10 70300150000 W - Ratchet Wheel L 1
11 70300160000 WA Ratchet Wheel R 1
12 60290060000 | bratchet pin 6
13 20880080000 BALTOTE~] 481 Sk wheel assy. 2
14 60010110000 I K wheel punch bearing 4
15 60150090000 EaBIEEBUEERE M8 Self-locking nut 2
16 20620060000 BAY 10~} #0 8 4h ik outer cover of hub 2
17 60320210000 R Li=660 v belt 1
18 60410430000 ER=A selfpropelled spring 1




RIEBIHRS: 352520-5 B -

Fmis S461VHY-T EFES . (HIEHEE)
HEZWR . BEREEEEAN g &

FFs kLS TR e &R s

Part No Material Code Description in Chinese Description In English qty
1 70010070000 60L - Bkl B AR RAE fabric metal frame 1
2 20080060000 50L 4 TR HIAS b i top of grass box 1
3 21010010000 50L 4 ¥R HE AR M AR filter plate 1
4 20050080000 60LE LS {7 fabric grass bag 1
5 20380060000 J5 B rear discharge cover 1
6 70030050000 J5 5L 5 Shaft for rear discharge cover 1
7 60380240000 5 B cover spring 1
8 60220010000 WS E ¢6 lock washer 2
9 20750070000 EEETET? Tear Cll&u’ldl‘g]e coxjer qQUST prooT 1

10 60300030000 RESFF 44 1. 5X25 R type pin 2




IRIEE RS 352520-6 B #:
Fz 5 S461VHY-T EFPES . (HRIEIBRE )
HERIR - R TIEAE g 3
= p
Y x<e=F
ﬁfjﬂ/(z
3
4,.,
hie] kLS EEAK JEL 4R B
Part No Material Code Description in Chinese Description In English qty
1 70140400000 W ARG G ) A Blade Adapter Assy 1
2 70130350000 18” WTITI R Double-edge blade 1
3 60200240000 Tl R blade washer 1
4 60100030000 T g 20Cr/50mm Inch hex flange bolts 1
5 70150240000 J AR Chassis bushing 2
6 60060180000 7N FH V22 T B AR -M8X 30 Hex flange bolts 2
7 60060390000 7N FY 25 TH IR AR -M8X 25 Hex flange bolts 1
8 20660130000 B belt cover 1




